MERCRUISER [DV.3L D-TRONIC 15958) < ATER PUMP b w
Serial Mbr Fange: OK.095775 AND UP )
Ref |Clazs|Part Description Qt Comment Footnote
2 10 853226 SCREW (M8 = 100] 3
3 10 853227 | SCREW (M8 = 30) g
4 853196 ELBOW [90 Dieg.) 1
-4 5 19 253228 PLUG 1
G 32 853229\ HOSE -w ater Pump to Heat Exchar| 1
7 32 A53231 |HOSE-Thermostat Housing bo Heat |1
a2 853208 HOUSING-Thermostat 1
9 10 253209 SCREW [ME = 25) 1
10 10 853210/ SCREW [ME = 45) 2
11 12 853211 WA SHER 3
12 26 A53212| SEAL 1 f
13 253213 THERMOSTAT 1
14 27 853214 | GASKET 1
15 972574 1| SEMDER-Temperature [Single Stati| 1
15 43734| SENDER-Temperature [Dual Statio| OPT 10
16 13 26996 LOCKWASHER 1
17 11 B2219| MWUT 1
18 353203 SEMDER-Temperature 1
19 22 853218/ INLET W ater Pump 1
20 10 853219| SCREW (M8 = 25) 2
21 25 853220/ 0-RING 1
22 853227 | PULLEY “wf ater Pump 1
23 10 853466 | SCREW (M8 = 20) !
24 54 A53232| CLAMP 2
25 25 54 815504232 | CLAMP 2
26 54 853223 | CLAMP 2




